

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2024-06-29 10:50:41  
Date of Next Testing: 2026-06-19 10:50:41  
Product Name: **Ammonium alcohol polyvinyl phosphate**  
CAS Number:  
Specifications & Purity: Analytical Reagent  
Lot #: F2426043  
SKU #: **A116956**  
Version: **1**  
Analysis #: **365543**

Parameter	Limit Values	Result
Direct sunlight with black paper covering 2 hours	90-100 (%)	92.50 %
Hydrogen sulfide recovery test	Pass	Pass
Immediately coloration :100%	Pass	Pass



John Su  
QA & QC Manager